
A House  Journa l  o f  Ion  Exchange  ( Ind ia )  L td .

Vo lume No.  74   December 2006



2

In 2000, steel giant 
Tata Iron and Steel Ltd. 
(TISCO) commissioned 

a 1.5 million tonnes per 
annum 
cold 
rolling 

mill (CRM) at its complex at 
Jamshedpur. The total water 
management for the entire 
CRM was awarded to IEI, and 
we supplied, installed and 
commissioned the water and 
waste water treatment plants. The water treatment 
section consists of main filtration 3 x 160 m3/h, 

Together 
with 
TISCO 

Partnering 
You with 
3600 Solutions

demineralisation 2 x 40 m3/h, softening 
2 x 20 m3/h and side stream filtration 4 x 147 m3/h. 
The waste water treatment plant treats chrome, 
alkaline, oily and acidic wastes, as well as 25 m3/h 
[...]
only of highest 
water quality but 

also of savings on manpower, chemical consumption 
and maintenance costs. A win-win situation indeed 
– service delivered with a splash!

Mettlesome 
Service at 
JSW 

Production capacity 
at the Jindal 
South West 

(JSW) semi-integrated 
steel plant at Bellary is 
2.4 million metric tonnes 
((MMT)), enhanced from 
1.6  MMT two years 

ago. JSW is poised for a new growth phase, with 
production targeted at 4 MMT in 2006-07 with the 
commissioning of the second blast furnace, almost 
doubling to 7  MMT by March 2008 and then to 
10  MMT with a fourth blast furnace – among India’s 
largest. 

To strengthen 
focus on its core 
competency of 
making steel, 
the strategy of 
the JSW group is 
to outsource all 
high tech, non-
core activities that 
specialist vendors 
are in an expert position to handle. 

Water is the lifeblood of a steel plant. The 

approximate consumption of water at JSW  
Bellary is 4.0 to 4.5 m3/tonne. If it doesn’t flow, 
production will stop. Even a small change in the 
quality of process water will affect the quality of 
production, particularly in the Basic Oxygen  
Furnace – Continuous Casting (BOF-CCP) plant. IEI 
News interacted with JSW Bellary (earlier known as 
Jindal Vijayanagar Steel Limited or JVSL) to discover 
how our TWM and O&M teams have delivered the 
desired results. Read on.

The beginning
The starting point of the JSW-IEI relationship was 
our total water management (TWM) contract for 
the entire JSW plant in 2004 – the scope of work 
was mainly supply of chemicals for cooling water 
treatment, providing manpower for services, setting 
up the infrastructure for daily water analysis in our 
own laboratory, maintaining the raw water  
treatment plant with all supplies and services, and 
consultancy services for overall water management 
inside the plant.

Performance pays
As time progressed, 
performance and 
reliability of service built 
up JSW’s confidence 
level in IEI, resulting in 
several orders for water 
treatment equipment, 
including auto valveless 
gravity filters and 
pressure sand filters 
for the COREX and 
Blast Furnace #1 plant. Their completion ahead of 
schedule gained us orders for demineralisation  
(DM) and softening plants for Blast Furnace #2. 
Then, in July 2005, came the first O&M contract for 
a competitor’s DM plant in Blast Furnace #1, 
covering supply of basic chemicals for the 
DM and softening plants, supply of speciality 
chemicals, manpower for O&M of DM plant and 
softener, and dosing, monitoring of cooling water 
chemicals, followed by an O&M contract for Blast 
furnace #2 in July 2006. IEI was awarded the  
35 m3/h DM plant and 30 m3/h effluent treatment 
plant project of the cold rolling mill in September 
2006 and November 2006 respectively. Currently, 
IEI has emerged as JSW’s preferred vendor for all 
water treatment products and services. 

Why outsource?
JSW’s prime objective in off-loading these TWM 
services to one party was 
• To reduce cost of operations by increasing the 

volume of business to a single party. 
• To freeze the cost of water treatment per MT of 

Water is the lifeblood of a steel plant. 
The approximate consumption of 
water at JSW Bellary is 4.0 to 4.5 m3/
tonne. If it doesn’t flow, production 
will stop. Even a small change in the 
quality of process water will affect 
the quality of production.

P a r t n e r i n g  Yo u  w i t h 3 6 0 0  S o l u t i o n s



6

saved water but system corrosion also reduced 
substantially with incorporation of an AVGF and, 
of course, our chemical treatment programme. A 
corrosion rate that used to be around 25 – 30 MPY 
earlier with competitor’s treatment was reduced to 
<2 MPY. 

Trouble shooting: There was a major problem 
in Blast Furnace #1 DM plant operation due to 
frequent increases in differential pressure (DP). 
Organic fouling had created a problem in the SBA. 

To tackle this, 
chlorination 
was stepped 
up which led 
to slippage 
of residual 
chlorine 
which started 
affecting the 
SAC column. 
When this 

problem was referred to IEI’s site personnel, their 
suggestion of soaking in the SBA column eliminated 
the problem. We also recommended cross-checking 
the free residual chlorine after the activated carbon 
filter, to prevent resin damage due to its presence 
in feed water. Implementation of these suggestions 
resulted in excellent improvement and the frequency 
of DP increase dropped from once a week to once 
in 45 days. It was this successful solution that led 
JSW to opt for our first O&M contract in Blast 
Furnace #1. 

The water treatment chemical business is built 
mainly on mutual trust and deliverables at the 
service end. Product and technology offered by 
all the leading companies may be the same – it is 
service that makes all the difference, it is trust and 
commitment that count with the customer. While IEI’s 
first contract was awarded on price, demonstrated 
commitment and service resulted in repeat orders. 
Particularly appreciated by JSW is IEI’s dedicated 
service and 
commitment to 
continuously try 
to incorporate 
improvements 
that will in 
turn benefit 
the customer’s 
business 
and help fire 
up its steel 
production and 
achieve JSW’s 
ambitious 
expansion 
plans.

steel production i.e. HRC/HM/Slab etc. 
• To make a single party accountable for the whole 

plant, from the raw water treatment to other 
process plants, to avoid confusion. 

• To eliminate time, effort, and hassles of 
supervision, operation and maintenance of the 
water utility, so that JSW could concentrate on its 
core activity of steel making.

Benefit to business
After taking over TWM at JSW, IEI was able to 
resolve many critical process problems in the plant. 

Problem Solving: The COREX GCP thickener 
used to have a high raker load problem due to 
large floating unburnt carbon particles on the 

surface. (Raker load is the 
torque developed at the 
center of the scraper arm 
in a thickener. An increase 
in raker load increases the 
driver load/trips the prime 
mover, causing unpredictable 
breakdowns.)  The introduction 
of a polymer flocculant by 
IEI did an excellent job by 
decreasing scum formation on 
the thickener water surface, 
reducing raker load and 
thereby downtime. This also 

lessened the carry-over of unburnt coal from the 
thickener and as well as reduced nozzle choking in 
the GCP circuit. COREX is one of the most satisfied 
departments at JSW.

Introducing Improvements: Trials with various 
polymers resulted in another improvement in HSM 
(hot strip mill) thickener performance by reducing 
corrosion rate in the system. Yet another substantial 
improvement initiated was the spray circuit of BOF-
CCP with the introduction of new methods. GCP 
scrubber performance was also improved with 
proper monitoring and lab trials on the slurry.

The result was a high degree of customer 
satisfaction, with appreciation certificates from all 
these departments.

Specialist consultancy: Consultancy on various 
other aspects also brought in considerable 
improvement. Our 
recommendation 
of an auto gravity 
valveless filter 
(AVGF) for the 
blast furnace 
cooling tower 
reduced TSS in 
the system thereby 
saving water loss 
due to excess cooling tower blowdown; it not only 

P a r t n e r i n g  Yo u  w i t h 3 6 0 0  S o l u t i o n s



7

ONWARD
MARCH

Overseas
From a Japanese EPC contractor for a thermal 
power plant project to be installed in Vietnam, a 
repeat order comprising 195 m3/h pretreatment, 
2 x 55 m3/h demineralisation (DM) and 55 m3/h 
waste water treatment plant. 

A turnkey order for a 150 m3/h DM plant, secured 
against international competition, from a client in 
Qatar. 

Order bagged for the first time from an EPC 
contractor in USA for a DM plant (2 streams of 
283 m3/h cation, 283 m3/h anion, 321.40 m3/h 
mixed bed unit) and filtration plant (2 streams of 
55 m3/h cartridge filter/oil coalescer and activated 
carbon filter). 

An order for 2 x 150 m3/h DM plants (layered bed 
cation, layered bed anion and mixed bed unit) for 
an ammonia plant in Sharjah.

Awarded against international competition, our first 
order from Bahrain, for the LULU Island Development 
Project, for an INDION membrane bio-reactor, 
capacity 3 x 800 m3/day.  Also, a contract for 
supply of spares and consumables for 5  years as 
well as O&M for the same project.

A repeat order for condensate polishing 
(2 x 225  m3/h carbon filter followed by mixed bed 
polisher) for an ammonia plant coming up in UAE. 
The earlier order for DM plant is under execution.

In India
A prestigious order from Angeripalayam Centralised 
Effl uent Treatment Plant (ACETP), Tirupur, Tamil Nadu 
for a 10 MLD effluent recycle and zero discharge 
plant to treat textile effluent. Treatment scheme 
incorporates membrane bio-reactor followed by 
two stage RO plants and nano filtration.

From Regional Centre of Urban and Environmental 
Studies, Lucknow, for Rampur sewage treatment 
Zone-2, sewage treatment plant with 2 x 7.5 MLD 
Upflow Anaerobic Sludge Blanket (UASB) and sewer 
branch, trunk and main piping and collection.

From Bokaro Power Supply & Co., Bokaro, Bihar 
contract for supply, erection and commissioning of 
two streams of 120 m3/h pretreatment plant and 
3  streams of 60 m3/h DM plant.

A repeat order from Kerala Chemicals & Proteins 
Limited, Kochi for gelatin deashing DM plant. 

An order for 3 x 60 m3/h DM plant from Bharat 
Heavy Electricals Ltd., Kolkata, West Bengal for the 

Engineering Order Hi-Lites

Iron Removal 
with INDION ISR
From Oil & Natural Gas Company (ONGC), 
Agartala, Assam, 3 sets of 35 m3/h INDION 
iron specific resin (ISR) based iron removal filters 
and MIOX disinfection system for three of their 
housing colonies. 
From South Central Railways, Orissa, a 
25  m3/h ISR based INDION iron removal filter for 
a railway colony in Brajrajnagar, Orissa.

Iron Removal
with INDION 

Oil & Natural Gas Company (ONGC)

Bakreshwar Thermal Power station (Units 4 and 5) 
of West Bengal Development Power Corporation 
Ltd. 

From Kolkata Port Trust, Kolkata, a 225 m3/h 
lamella clarifier to be set up on the banks of the 
Hoogly River for supply of clarified water to the 
barges docked at the Howrah jetty.

A repeat order from Vasavadatta Cement, 
Hyderabad for a 300 m3/h high rate solids contact 
clarifier at their unit in Karnataka.

Order from Gujarat Fluoro Chemicals Ltd., Dahej 
for a 25 m3/h ultra pure water system consisting of 
carbon, ultra filtration, RO, Duo Rapide DM, mixed 
bed and UV steriliser.

A repeat order for an auto DM plant of 2  x  30  m3/h 
from JSW Steel Ltd., for their Toranagallu unit CRM 
project.

Our joint venture, Ion Exchange Waterleau Ltd. 
(IEWL), has been awarded an order from 
Reliance Industries Ltd. for their petroleum refinery 
in Jamnagar, Gujarat, for a 2000 m3/h effluent 
treatment plant; the DM plant and condensate 
polishing units (CPUs) for the Reliance Jamnagar 
expansion project were awarded by Reliance 
Petroleum Limited to IEI. The DM plant will treat 
desalinated water through 13 x 338 m3/h mixed 
bed units. The CPUs consist of six activated carbon 
filters and 3 x 338 m3/h mixed bed units. Bechtel, 
London is the consultant for this project.

IEWL was also awarded a prestigious order from 
Tamil Nadu Newsprint & Papers Ltd., Chennai for 
supply of anaerobic digester (UASB), bagasse 
clarifier, high rate solids contact clarifier, necessary 
pumps, piping and instruments for liquid waste 
treatment and energy recovery, capacity 800 m3/h 
and 50,000 COD/day. This contract will provide a 
good reference for converting complex liquid waste 
to energy through anaerobic digestion process.



8

SPOTLIGHT
IEI Honoured 
with Top 
Water 
Awards

Prof. Saifuddin Soz, Union Minister for Water Resources (left) 
presents the Best Water Company award to Mr. Rajesh Sharma, 
Managing Director, IEI.

Mr. R. S. Rajan, Vice President, Consumer Products, IEI receives 
the Best Domestic Water Purifier - Complete RO Purifer award 
from Ms. Minja Yang, Director, UNESCO.

Ms. Sunita Narain, Director, Centre for Science and Environment, 
presents the Best Water Conserver - Wastewater Management 
award to Mr. Aankur Patni, Director, IEI.

I

Best Water Company 

Best Water Conserver – 
Wastewater Management 

Best Domestic Water Purifier – 
Complete RO Purifier 

Lifetime Achievement Award – 
Mr. G.S. Ranganathan, Chairman

IEI’s contribution to the water industry was 
recognised with four prestigious Water Awards – 
India’s first ever awards to recognise excellence 

and efforts of individuals, NGOs and corporates 
in the field of water and the water industry. The 
awards, instituted by international magazine Water 
Digest in association with UNESCO, were presented 
on 13th November ‘06 by Union Minister for Water 
Resources Prof. Saifuddin Soz; Ms. Minja Yang, 

Director, 
UNESCO; 
and Ms. 
Sunita Narain, 
Director, 

Centre for Science 
and Environment.

From the 
fourteen awards 
presented 
in different 
categories, IEI 

was awarded the 
most coveted Best 

Water Company 
award and the 
Best Water 
Conserver 
– Wastewater 
Management 

award. The company’s Zero B was awarded the 
Best Domestic Water Purifier – Complete RO Purifier 
award. The Lifetime Achievement award was 
conferred on our Chairman Mr. G. S. Ranganathan 
for dedicating his life to the cause and promotion of 
water conservation for the past 50 years.



9

S
Addressing the award function, Prof. Soz said 

that such awards not only recognise excellent 
performance in specific areas, they also help society 
by stimulating public awareness and attention on 
critical water issues and by encouraging others to 
take similar measures and perform even better. 

Prof. Soz emphasised that sustainability of 
water resources and preservation of its quality can 
be ensured only with active participation of all 
stakeholders. He strongly advocated adoption of 
innovative technologies and mechanisms, water 
conservation measures, watershed management 
and rainwater harvesting. Congratulating all the 
awardees for their excellent performance, 
he called upon them to campaign vigourously for a 
water-saving society.

“As predicted in Rachel Carson’s Silent Spring 45 
years ago and Limits To Growth by the Club Of 
Rome, the exponential growth of industrialisation 

and urban populations 
has resulted in the 
pollution of the whole 
earth. Since then 
awareness for the need 
to control and reduce 
pollution has increased 
and led to development 
of technology and 
companies specialised 
in it to provide the 
necessary services 
for environmental 
management.  A 
major role has been 
of the water treatment 

industry since water is one of the main conduits 
for pollution.  Ion Exchange India which has 
pioneered in India most of the new technologies 
required for water has widened its range to cover 
environmental management as well."

– G Shankar Ranganathan, Chairman, IEI

Water Awards 2006-07
The awards were judged by an esteemed 
panel from the field of water such as 
Dr. Sudhirendar Sharma, Director of 
Ecological Foundation, Dr. Sukumar Devotta, 
Director, National Environmental Engineering 
Research Institute(NEERI), Mr. D. Datta, 
Chairman-cum-Managing Director, Water 
and Power Consultancy Services (WAPCOS) 
and Dr. B.R. Neupane, Regional Programme 
Specialist, UNESCO.

Broad Criteria
Best Water Company
 Commercial Soundness & Market Growth
  Financial Growth
  Technological Innovativeness
  Impact on Society
  Environmental Impact

Lifetime Achievement Award
  Leadership
  Corporate Growth
  Impact on Society
  Contribution to Industry
  Targets Set, Achieved & Market Growth

Best Water Conserver – 
Wastewater Management
  Environmental Impact
  Effectiveness of Water Use
  Replicability of Model
  Benefits of the System
  Sustainability 

Best Domestic Water Purifier – 
The Complete RO Purifier
  Market Growth
  Technological Innovativeness
  Cost-Effectiveness & After-Sales Service